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TEST REPORT

No. : 161675

Article : Micro Sealer Resin Guard
(Base plate : Clay tile)
Manufacturer : Tack & Co., Inc.

Applicant © Tack & Co., Inc

Date of receipt : June 20,2016
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Date of report : August 17,2016

Japan Paint Inspection
and testing Association
East Branch Office
636-3 Miyamae Fujisawa City
Kanagawa Pref, 251-0014 Japan

Test Item Test Result Test Method
Scratch hardness : 5H JIS K 5600-5-4:1999 Testing
(Pencil method) (Base plate : There is free from @ methods for paints—Part 5:

| cohesive fracture in 6H)

Mechanical property of film—

Section 4:Scratch hardness

(Pencil method)

Evaluation : Cohesive fracture of
the paint film.

Acid Resistance | Crazing, blistering and
peeling was observed.

JIS K 5600-6-1:2014 Testing
methods for paints—Part 6 :
Chemical property of film—
Section 1 : Resistance to liquids
(General methods) 9.method 3
Test solution :

5w/v% Sulfuric acid
Test period : 24 hours
Evaluation : There shall be free

. from crazing, blister and peeling.

Alkali Resistance There is free from crazing,
blister and peeling.

JIS K 5600-6-1:2014 Testing
methods for paints—Part 6 :
Chemical property of film—
Section 1 : Resistance to liquids
(General methods) 9.method 3
Test solution :

5w/v% Aqueous sodium hydroxide
Test period : 24 hours
Evaluation : There shall be free
from crazing, blister and peeling.

This document may not be reproduced in part without the express written consent of JPIA.
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No. 161675
Test Item ‘ Test Result Test Method
Stain Resistance ' Soy sauce ‘ No change 'References JIS K 5400:1990
: ‘ ‘Testing methods for paints
sauce No change '8.10 Stain Resistance
Test period : 24 hours
| Mayonnaise No change Staining Agents
Soy sauce
Ketchup - No change | Sauce
Mayonnaise
Wine No change Ketchup
Wine
Orange juice No change Orange juice
Coke
Coke No change Coffee
- Black tea
Coffee No change Evaluation : Changes in the color
and luster
Black tea No change
Formaldehyde emission mg/L Not detected JIS K 5601-4-1:2012 Testing

(Limit of quantitation 0.03 mg/L)  methods for paint components—Part
4: Analysis for components emitted
from film-Section 1: Determination
of Formaldehyde emission
Care period : 7 days
Substrate : Aluminum plate

This report is prepared based on JPIA Report No.161309.
Coating method

@ Painting included the sample to cross

® Wipe off after 5 minutes

® Repeat the same operation after 2 hours
Curing period : 10 days

Signer:

& Zhunsuke Nakayama

General Manager

Japan Paint Inspection and testing Association
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No.4872

24K ( SUMMARY ) _
REESNIBREE VT 4y 7 E— A - BV NRICE D TI EEER L 28 B0 ©
BB AT o7, ZORERE, 28 ARICBWT, PBMEZHMLZREICB N T ED
FEEPRDLRPZEND, WEERFAERHD LEL NS,

We conducted the test about mold resistance with 71 molds during 28 days by the
PacificBeam MOLD test method. In the test, growth of mold on the sample with PBM was
not detected. In conclusion, PacificBeam Mold is proved its’ high resistance to the

molds.

RREH 7 e R RER

Test Name MOLD-RESISTANCE TEST with 71 kinds of mold

A Bk 1 VR 241 A 21 B~k 242 A 17 H

Test Terms 2012/1/21 - 2012/2/17

: Rk
A REHE(LA] (Stone surface hardener)




No.4872

AR 7 ( Test Samples )
TROREONT, N7 4 v 7 E—AEIZ L 50 CIEFIMERBRZ1T 5,

The details of the test samples are below.

KB E— 2 REAY L 7 VEER
(Test pieces) (Details of the samples)
A TG ey
(Blank)
. 7Z v 712 PBM-W200 0. 5%#sh0
- (Added PBM-W200 0.5% to blank)
o 7 7\ PBM-W200 1. 0%¥s0
(Added PBM-W200 1.0% to blank)
. 7 Z > 712 PBM-W200 1. 5%%sh0
(Added PBM-W200 1.5% to blank)
RBFERE  (Result)
BE#E B (Incubation Period)
SRR — % :
Test piece 7 HIH 14 HFE 21 B 28 HfH
(7days) (14days) (21days) (28days)
A 4 5 5 ‘ 5
B 1 1 1 1
4872
€ 1 1 1 1
D 1 1 1 1
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(FREBEREEMNA 1) : B — 213 28 A FRGERHICIRE LT,
(Attached photos below are taken at the end of the 28 days test period.)

[ZE 1] (Photo 1)

T

[BE 2] #IkEE : # B4 A, B (Photo 2 : Closed up photo. Test piece A,B)‘

[BE 3] #iKkEE : R BR#R{KC,D (Photo 3 : Closed up photo. Test piece C,D)
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AT R, (Remarks)

ARBRIT, HERBLERAMICL Y, BEHBCHAURRELSVEEIC LTVES, Z0
REZFEE FOFMMEEICHEETA L, 7T AMTH3I 7 H, 14 ARITH 1R, 21 HRET
£ 2 £/, 28 HREITH 3 4E~5 EDOEBMARMMICHY LEY, 2hoz. PBMOE
PRERB S N7ABRICB WY, REOAFEREOT T, K 3-5 FOMENH D LHEESH
=7,

The circumstances of incubation were controlled to encourage growth of the

mold. The incubation period can be converted in natural terms below,

7 days period = 3 months
14 days period = 1 year

|

21 days period = 2 years
28 days period = 3-5 years

Therefore, the test results that the effects of PBM were confirmed thru
this test report could tell that PBM will be effective for 3 to 5 years

periods in the real living life environments.

KRt b - 74 - v—
M.I.C. ( Medical Intelligence Corporation) Co., Ltd.

2-2-15 Higashiasahina Kanazawa-Ward, Yokohama

91

Kanagawa, 236-0033 JAPAN MEDICAL INTELLIGENGE CORPORATION
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